HAODOCTVAIVD SLAVd
(X H # =
-LO0SLX



Content

1.SPEEDOMETER.......ccccciitiiiiiiiinnnnns 01 10.SEAT ASSY..ccctiiiiiiiiiiiiiiniiiinnniinnnnns 11
2.FRONT COVER................ NPT 02 11.FUELBOX ..cciiiiiiiiiiiiiiiiiinneccinnnnens 12
3.TAILLIGHT .....cccccvveinaene. iveesend03 12.VEHICLE FRAME.......ccccciiviiinninnnne. 13
4.SEAT LOCK. ...coviiiiiiniiiinniiinneiionns 0 13.ELECTRICASSY. ccceiiiiiiiiiiiiinncnnnen. 15
5. PROTECTING. ....ccevvviiiiiiiinieinnnns (5 14.FRONT ABSORBER .......cccccvvinnnenes 17
6.FOOT BOARD .....c.cccccvvviiiiiniennnnnn. 07 15.REAR WHEELASSY..ccccvviiiiiiinnnnnee. 18
7.AIR FILTER ASSY...ccctiiiiiiiinniiinnnnnns 08 16.CABLE. ciiiiiiiiiiiiiiiiiiiiiiiiiiiiiineenee, 20
8. MUFFLER. ...ccctviiiiiiiiiiiiiiiiiiiininnen. 09 17.FRONT WHEAU ASSY.ceeiiiiiiiniiinnnnns 21

9.HANDLERBAR ....cccccvviiiiiiiiiiinnnnnnns 10



—. R, NKE




NO. Part NO. Description Description in English WE Qty #ix
() Remark
1. XT50QT-2-1109000000 KRB COVER SPEEDOMETER; 1
UPPER V/ /AN
2. XT50QT-2-1101000000 K{TEIE COVER, HEAD LIGHT 1
3. XT50QT-2-1300000000 e METERS /1/8"
4. XT50QT-2-1201000000 B KT HEADLIGHT /4 '__ 1
5. XT50QT-2-1201000001 Bl RS AT 78 BULB OF HEADLIGHT | 1
6. GB/T845-1985 75A 1+ 7185 M3x10 SCREW M3x10 1
7. GB/T823-1988 M5x15 & B & SL8R4T SCREW M5x15 1
8. GB/T845-1985 ST3.8x12 H BUR4ET SELF-TAPPING SCREW 2

ST3.8x12




9. GB/T845-1985 B IIR4T ST4.8x12 SELF-TAPPING SCREW 3

ST4.8x12
10. GB/T845-1985 ST3.8x12 B BUR4T SELF-TAPPING SCREW 2

ST3.8x12
11. GB/T823-1988 M5x25 + = # SLIR4T SCREW M5x25 1
=. BIEMR

1 1 1
I’\\,_ . 4
P %
e/
1 '};\,
"
5\ \ L
. ;ﬁ”.&}-;__r > /N
L1 y
6 7
NO. Part NO. Description Description in English HE Qty #x
Remark

1. XT50QT-2-1102000000 | B E 4R FRONT COVER 1
2. XT50QT-2-1110000000 | B LITTLE COVER OF FRONT 1




COVER

3. XT50QT-2-1205000000 | Fi4MT PARKING LIGHTS 1

4. [XT50QT-2-1204000000 | & A% BT RIGHT TURNING LIGHT 1

5. XT50QT-2-1203000000 | FiZE#m4T LEFT TURNING LIGHT 1

6. |GB/T845-1985 ST3.8x12 F HIR4T SELF-TAPPING SCREW 6
/A ST3.8x12

7. IXT50QT-2-1205000001 | fi{¥i5(T4T A BULB OF PARKING LIGHTS 1

8. XT50QT-2-1814000000

LLREES

PLATE OF HORN

9. GB/T845-1985

ST3.8x 12 FT5245]

=, BITAEH/4EH

SELF-TAPPING
ST3.8x12

SCREW




A\ Y 7V

NO. | Part NO. Description i escription in English #HEQty | &JE Remark
XT50QT-2-1111060000 | /53Ee4R REZAR FENDER 1

2. XT50QT-2-1202000000 | 4T REAR LAMZ ASSY 1

3. [XT50QT-2-1805000000 | g HE2E STAY, RRER/RERISTRATION| 4

PLATE A \\ _

4. [XT50QT-2-1206000000 | il 5% 5388 SIDE REFLECT Y/ 8/ 2

5. XT50QT-2-1202000001 | ERT T BULB OF TAILLIGHT 7~ 1

6. | GB/T6187.1-2000 ABEMEEEME | CASING NUT M6 aw)y’»

7. | GBIT5782-1986 A2 84 M6x12 | HEXAGON BOLT M6x12 W,

8. JB608.1-99 eI CLIP Z

9. GB/T16674-1996 ANAEZEH M6x16 | HEXAGON BOLT M6x16 2

10. | GB/T6170-1986 ANERE M6 HEXAGON BOLT M6 2

11. | GB/T95-2002 P& 6 WASHER 6 2

12 XT50QT-2-1111040000 | 5# % BACK PROTECTIVE COVER 1




13 | GB/T845-1985 ST4.2x16 EXUE4T | SELF-TAPPING SCREW
ST4.2x16
14 XT50QT-2-1207000000 | E R 4158 RR.REFLECTOR

., Bk




NO. | Part NO. Descrintiorn Description in English #HEQty | %iE Remark
1. [XT50QT-2-1210000001 | k4 | IGNITION LOCK 1

2. [XT50QT-2-1210000002 | 4%k . _IKEY 2

3. XT50QT-2-1210000003 | 4 Fn 4 | SEAT LOCK 1

4. XT50QT-2-12 S !—

5. XT50QT-2-03 e 4

6. XT50QT-2-09 =N

7. GB/T16674-1







XT50QT-2-11110n70n0NN

Flo [N o |on

R A Al 48 4

E4aRZEiw ( /NZE

< HAND HOI D CNVER

Part NO. Description Description in English % ¥ Remark
1. XT50QT-2-1104000000 |/& LR SIDE COVER;LEFT
2. XT50QT-2-1105000000 |fg A HF 1R SIDE COVER;RIGHT
3. XT50QT-2-1108000000 |55 =R HAND HOLD COVER
4. GB/T845-1985 S74.2x16 B BURET SELF-TAPPING SCREW
NI/, ST4.2x16
XT50QT-2-1106000000 | Bepistish REAR CENTER COVER 1
XT50QT-2-1111020000 | 4% L.SIDE BAR 1
XT50QT-2-1111030000 | HH# % + X SIDE BAR 1
1




NO. | Part NO. Description Description in English WE Qty | &E Remark
1. [XT50QT-2-1110100000 | s TEF TOOL BOX 1

2.  [XT50QT-2-1111080000 | =L EBE VIN NUMBER COVER 1

3.  XT50QT-2-1110200000 | B # KR FOOT BOARD 1

4. XT50QT-2-1111100000 | Bp ¥ B2 FOOT SKIN 1




GB/T845-1985

ST3.8x16 B WIRET

5.  [XT50QT-2-1110400000 | B8z COVER OF BATTERY 1
6. IXT50QT-2-1110300000 | B} E BATTERY BOX 1
7. [XT50QT-2-1111000000 | BiEEMR BATTERY FIXING PLATE 1
8. 4

SELF-TAPPING SCREW
ST3.8x16




N, RPEEARA #

WE Qty

NO. | Part NO. Description Description in English % Remark
1. GB/T16674-1996 ANAEZ B M6x25 HEXAGON BOLT M6x%25 4
2. GB/T95-2002 KEHE 6 WASHER 6 4
3. JB608.1-99 BYXA CLIP 4
4. GB/T845-1985 B BR4T ST4.8x16 SELF-TAPPING SCREW 4
ST4.8x16
5. JB608.1-99 BWERA CLIP 4

. ) o b o o~ = o~ 2 2 2 2 2

TN T e

. o~ % raa &




NO : 08




NO. | Part NO. Description __| Description in English WE Qty | %X Remark

1. | XT50QT-0201000000 | Z<iEiEE AR T LT_E_P ) 1

2. XT50QT-027 "~~~ @ moEEeE ™ 7))~ 1

3. XT50QT-02 ;\‘,‘- 1

4. GB/T166 4 2

5. XT50QT-0° 1
oS I
| &? 8\ O

N\, B 51 \9 \! 4

1—10

1—10




NO. | Part NO. Description D=scription in English WE Qty | %X Remark

1. XT50QT-2- HE R MUFFLER 1
0401000000 Qo

> IT50QT-2- WS AIR FEED SUFPPLY VALVE 1
o401010000 | 4 —

3 XT50QT-2- &R AIR FEED CONTROL VALVe i 1
0401020000 WA

4 XT50QT-2- WRE CANNULATION ‘ A
0401030000

5. XT50QT-2- T~ CLIP 2
0401040000

6. IXT50QT-2- RS PAPER CUSHION 1

0401050000




7. XT50QT-2-
0402000000

CAESEr

GASKET , EXHAUST OUTLET

8. GB923 - 88

-
/

\AEFIRFT M6 (4 )

CASING NUT M6

9. GB/T5781-2000

10. | GB/T16674-1996

. HEBEK

A< f 181 M6x16 BOLT M6x16
A 2L E R4S M8x35 HEXAGON BOL M8x35T
\
: / /
N l, 6 N
7 q

\
N8

[ 7

\\\

* 0_8




NO. | Part NO. Description _| Pescription in English ¥E Qty | &F Remark

1. XT50QT-2- 75 138 “HAMOLE BAR 1
0906000000 ( ) ~

2. XT50QT-2- EinE LEFT HANZLERAR 1
0909000000 /A

3. XT50QT-2- SHIES R RIGHT GRIP i 1
0910000000 o

4. XT50QT-2- ATk ERiE SWITCH OF LEFT HAND T 1
0907000000

5. XT50QT-2- T4 ER4E SWITCH OF RIGHT HAND 1
0908000000

6. XT50QT-2- =R MIRROR 2
0905000000




GB/T16674-1996 SE 184 M10x1.25%45 | HEXAGON BOLT M10x1.25x45 1
GB/T6187.1-2000 SEPRIRR M10x1.25 | HEXAGON BOLT M10x1.25 1
XT50QT-2- TER WASHER 1
0906000001

T, BEREEK

6

PN

&




NO. | Part NO. Description Description in Ergiich WE Qty | %F Remark

1. |XT50QT-2- TR E FRONT COVIEER OF LIJSGAGE 1
1110800000 A)

2.  |XT50QT-2- BER SAET ASSY 1
1000000000 |
JB608.2-99 K M6 CLIP M6 IZ

4. |XT50QT-2- Z=Y%E LUGGAGE BOX 1
1110600000

5.  |XT50QT-2- EUFERE INNER COVER OF LUGGAGE 1
1110700000

6. |GB/T95-2002 RBEG6 (EH) WASHER 6 4




7. GB/T6187.1-2000 ANAEZHIES M6 HEXAGON BOLT M6
8. GB/T845-1985 M6x12 +F K& K 8R5T SCREW M6x12
T—. JhFEEK NO : 12




Part NO. Description Descriplion in Zricitish WE Qty | &F Remark
XT50QT-2- ki) FUEL BOX 1
0301000000 ‘ /N
XT50QT-2- 1 FE AR PLATE OF FUEL BOX i 1
1812000000 —J—-—--
XT50QT-2- NP SWITCH PETCOCK Z/)
0302000000
XT50QT-2- WROM 1R BT FUEL SENSOR UNIT 2
0308000000
XT50QT-2- BRomd R BR FUEL FILTER 1
0306000000




6. |XT50QT-2- NEE GAS HOSE

0304000000
7. |XT50QT-2- HE FUEL TUBE

0303000000
8. |GB/T16674-1996 ANEEZEIRE M6x12 | HEXAGON BOLT M6x12 2
9. |GB/T6187.1-2000 AAZZHERE M6 HEXAGON BOLT M6 2
=, FRER

73 :0000




T

NO. | Part NO. Description ___!"Description in English WME Qty [&E Remark

1.  IXT50QT-2- k=) VEYICLE FRAME 1
0601000000 () ~

2. IXT50QT-2- EAEALE BODY CRACKET 2
0601000001 /A

3. [XT50QT-2- BiE SIDE STAND 1
0603000000 ___I R

4. IXT50QT-2- ZE PSR FENDER , VEHICLE FRAME T 1
1110500000

5. XT50QT-2- i CENTER STAND 1
0604000000

6. |XT50QT-2- ER HANGER 1

0602000000




7. XT50QT-2- M Z P = SPRING OF SIDE STAND 2
1701000000

8. |XT50QT-2- FERE BT BUFFER OF HANGER 1
1606000000

9. XT50QT-2- B3 S 2R 4 (ﬁu"’f‘ﬁ}L) SHAFT , CENTER STAND 1
1804000000 /A

10. |XT50QT-2- | BT RE SPRING , MAIN STAND 2
1701000000 Y

+:\ E;"E/E\Ei

73 :0000




NO. | Part NO. Description Description in English #HEQty | B Remark
11.  IXT50QT-2- BRZREH HANGER BOLT 1
1801000000 | 0
12. |GB/T6187.1-2000 AAEZEHRRZMIO | HEXAGON BOLT M10 [
13.  [GB/T6187.1-2000 ANARZERE M8x40 | HEXAGON BOLT M8x40 1
14. [XT50QT-2- M % 2 & E 1R 4¢ BOLT OF SIDE STANE 1
1815000000
15.  |GB/T6187.1-2000 NEEZERE M6 HEXAGON BOLT M6
16 |GB/T95-2002 286 WASHER 6




17  IXT50QT-2- M 7 248 X FF 5% STOPPING SWITCH , SIDE
0701000001 STAND

18 XT50QT-2- EHNEZEAE ENGINE BUSHING
1803000000

19 XT50QT-2-140200000 | /EHR R.GOODS FRAME

+=, BEFEK




NO. | Part NO. Description Description in English MEQty [&E Remark

1. [XT50QT-2- FHEY CABLE 1
0702000000

2. IXT50QT-2- BB BATTERY BOX 1
0701000000

3. XT50QT-2- =R CAP RELAY ASSY 1
0709000000

4.  IXT50QT-2- R RECTIFIER ASSY 1
0voe000000 |

5. XT50QT-2- HNES CDI ASSY 1

0707000000 1
6. IXT50QT-2- A S 85 I “LASHER 1

1208000000




+=, HEJ|[ER

NO. | Part NO. Description Description in English ] / i_ﬁ&% Qty | #&E Remark
7 XT50QT-2- B HORN A
1209000000 A/
8. [XT50QT-2- BEZ HIGH VOLTAGE WIRE ASSY 1
0708000000
9. GB/T6187.1-2000 NAEZ RS M6 HEXAGON BOLT M6 1
10.  [GB/T6187.1-2000 ANAEZEIRE M6 HEXAGON BOLT M6 1
11 |GB/T5783-1986 SA R M6x16 BOLT M6x16 1




NO : 17

714
yics
iz

Bl




NO. | Part NO. Description Description in English WE Qty | & Remark

1. IXT50QT-2- HAERE FRONT RIGHT ABSORBER 1
0803000000 ASSY

2 IXT50QT-2- B ESR FRONT LEFT ABSORBER ASSY 1
0802000000 /Ay
XT125T-6-0614000000 | SECIR STEERING COLUMN 1

4. IXT50QT-2- = UPPER COVER BEARING BOWL 1
0805000000 |

5. IXT50QT-2- T | LINDER COVER BEARING BOWL 1
0806000000 |

6. IXT50QT-2- EEER | COMSACTION NUT 1
ogozooo000 |

7.  IXT50QT-2- YRR LOCK NUT 1
0808000000 VAN

8. IXT50QT-2- B UPPER COVER = BEARING | 1
0809000000 BOEWL - Jlr'— B

9  IXT50QT-2- T R4NBE UNDER COVER BEARING | 1
0810000000 BOEWL

10 [XT50QT-2- WREER% (L) UPPER BALL ASSY 1
0811000000

11  [XT50QT-2- TREFRREK () UNDER BALL ASSY 1
0812000000




RRE MK

+AH,




NO. | Part NO. Description Description in Engiish WE Qty | % Remark
1.  XT50QT-2- JE¥ha TYRE !
|

0512000000 ] I

2. IXT50QT-2- J54E% REAR WHEEL | i
0508000000 B

3. IXT50QT-2- S5 AR FENDER OF REAR WHEEL 1
1111060000

4. IXT50QT-2- BB =R REAR ABSORBER ASSY 1
0801000000

5. XT50QT-2- JRR AR R BRACKET PLATE 1




1810000000

6. |GB/T16674-1996 NAE X H IR M6%12 HEXAGON BOLT M6x12
XT50QT-2- Ja lzh BER BRAKE SHOE
0511000000

TH, FREK

H
A




NO. | Part NO.
8 XT50QT-2:
05100000(
9. XT50QT-2:
05090000(
10. |GB/T6187.
11 |GB/T1667¢
12 |GB/T1667¢
13  |GB/T6187.

TR, &KREK

E Remark







NO. | Part NO. Description. Description in English WE Qty | %E Remark
1. XT50QT-2- PR B 2 SEAT LOCK CABLE 1
0904000000 ;
2. IXT50QT-2- y::[E> 4 THROTTLE CABLE 1
0901000000 L
3. IXT50QT-2- BRERL SPEEDCMETER CABLE 1
0902000000 AN
4 XT50QT-2- BT REAR BRAKE CABLE 1
0903000000 i




+t. BIREK NO : 21




0503000000

NO. | Part NO. Description Description in Englisri #HEQty | #/F Remark
1. [XT50QT-2- IR TYRE ' 1
0504000000 |
2. IXT50QT-2- HI4B% FRONT WHEEL 1
0501000000
3. XT50QT-2- BIFCH AXLE OF FRONT WHEEL 1
0502000000
4.  [XT50QT-2- HRHE BUSHING OF FRONT WHEEL 1




5. XT50QT-2- REZ X FIsIE DISK BRAKE
0505000000

6. [IXT50QT-2- Hzh & PLATE DISK BRAKE
0506000000

7.  IXT50QT-2- CIE2REN FRONT FENDER
1103000000

+t.

I =N

NI . NN




0507000000

NO. | Part NO. Description Description in English |§&§ Qty &% Remark
8 IXT50QT-2- st S BRACKET OF FRONT FENDER | 1
1808000000 W0
9 GB/T16674-1996 RS R4 M8x16 BOLT M8x16 : 3
10. |GB/T16674-1996 A A= EERE M8x40 HEXAGON BOLT M8x40 2
11 |GB/T16674-1996 NAEZ IR M6x12 HEXAGON BOLT M6x12 2
12 |GB/T16674-1996 NEAEZ R M6x12 HEXAGON BOLT M6x12 2
13 . XT50QT-2- -t COUNTER :




14 IXT50QT-2- SRS E TAIL, FRONT FENDER 1
1107000000
ENGINE TYPE - 139QMB
Content
1. CRANIKI CASE aueiiiiiiiiiiit e ieie iteeassseeesssssnssssssessssssssssssssassssssssansssnnns 01
2. CRANK SHAFT & CYLINDER. ... ciiiiittittttececeeeeececocsscscssssssssssssssnes 02
3. OIL PUMP & START MOTOR..c.ttitiet i eetioesessssecssscsssssssssssssssssssssss 03
4. RIGHT CRANKCASE COVER&GENERAT O R (iiiiiiiiiiiiteesesesscscsscsens 04
5. CYLINDER HEAD &AIR VALVE ASSY .ccccvveiiannn A T 05
6. CYLINDER HEAD CAP &FAN COVER ..ccevvvvvvnnes. (G999 ) ¥ ) PP 06
7. LEFT COVER& START WHEEL ASSY tittttttttiiiiiiiiiiiiiisssnrreiocecscscscns 07
8. TRANSMISSION A S S Y ciitiittittiteteeseeceeseeeeeescesesssssosessesssssssssassasssses 08
9. REAR TRANSMISSION A SSY tiitttttttiiiiitenececscsescscssssssssssssesesescsssns 09




E1 Hi3% CRANKCASE NO : 01 ik s X B RILA R 8| &%
No Part No Chinese Description Qty | Remark
L | 139QMBI00T | 4y e R.CRANKCASE 1
2 [ 139QMBI1002 | sy GASKET 1
3 139QMB1003 SR E RUBBER BUSH 2
4 | 139QMB1004 | oo o g4 PISTON PIN8*14 2
5 | 139QMBI00S | 4o o7u 76 | STUDS AT*176 2
6 | 139QMBI006 | ygis poejgq | STUDS B7*168 2
: 7 | 139QMBI007 | g0tz BUSH,CENTER STAND 2
A 139QMBI008 | a5 g 4 s PIN FOR SPRING 1
o | 139QMB1009 | 4 oy e L.CRANKCASE 1
10 [139QMBIC10 | o e FIXED PIN 1
I [ 139GMBIOLL | o s 7 5% 5 | O-RINGT.5*LS 1
12 [139QMBICI2 | g oo BEARING6203 1
13 | 139QMBI0I3 | gy 6201 | BEARING6201 1
14 [ 139QMBI014 | gysm oo ' REARING6303 1
15 | 139QMBIOLS | 544 - 17 'Tb?{ , SEAL27%42*7 1
16 | 139QMBIO0L6 | spx4 g gu3gss | O SEALI9.8¥30%5 1
17 139QMB1017 SR RUBBER BUSH 1




E2 B H , SE CRANK SHAFT & f"‘; EE?%’V\ giiﬁ F5 Qi Rﬁf‘fk
art No inese escription ty emar
CYLINDER CRANKSHAFT&TIE ROD 1
POQMB2001 | gy stndy
139QMB2002 | y g ee KEY 1
N A7l 2
139QMB2003 | oz 22 oy COLLAR , PISTON PIN
139QMB2004 | sz g e PISTON PIN 1
139QMB2005 | sz g PISTON 1
39QMB2006 | Eesk (1) | PISTONRING (1) :
4 ( N 1
39GMB2207 | sz255 () | PISTONRING (2)
[39QMFEZNCE | spyg o OIL RING PIN 1
SN = i = |
[39QMB20CS | oo ey, | PISTON PINS*14 2
10 | 139QMB2010 ;ﬂ%j‘4 é_' i GASKET 1
11| 139QMB2011 | gy I CYLINDER 1
12 | 139QMB2012 [ yg4e o "‘hﬂifr 1
13 | 139QMB2013 | ) g 15.0% 5 "0-%iING15.2%1.5 1
14 [ 139QMB2014 | g g o sz TENSIONER POLE 1
15 [139QMB2015 | e gy GUIDE POLE , CHAIN !
16 [139QMB2016 | rpqsis TIMING CHAIN 1
17 [ 139QMB2017 | ygya BOLT 1




B3 Bl

- *
18 139QMB2018 O BB 75%1.5 O-RING7.5*1.5
19 139QMB2019 | 4 s smaw ze ADJUSTER , CHAIN
20 [ 139QMB2020 | g5 GASKET
] #= X & ¥ HENEW
o Part No Chinese Description
1 139QMB3001 I OIL PUMP
2 [ 129QMB3002 St SPROCKET
3 139()}\/£3§ 3_0_3_._0 RIE 9% .6 O-RING9*1.6
MB330- Cele B *
4 139QMD&_()1_ _ﬁ_&_’{\é %10 PISTON PIN8*10
5 139QMB30U5 | 1 47 75 ELECTROMOTOR CLUTCH
N FiRA
6 | 139QMB3006 | 3z 14+ ye~1 - | BUSHI4*IS8¥2LS
7 | 139QMB3007 I ((

' STARTING MOTOR




SHE 16.4%30%5

Fs #s XX EFR RXAEW B| &%
No Part No Chinese Description Qty | Remark
1 = L 7 * 2
139QMB4001 E{UAY 814 POSITION PIN8*14
2 139QMB4002 OIL SEAL16.4*30%*5 1




139QMB4003

GASKET

eI
4 | 139QMB4004 | - wgpmese | R CRANKCASE COVER :
5 139QMB4005 Wl R OIL-RULER 1
6 139QMB4006 O B E 18*3 O-RING18*3 1
7 139QMB4007 %3 CLIP,CABLE 1
8 139QMB4008 ML M FILTER SCREEN 1
9 139QMB4009 B4 SPRING 1
. ®
10 139QMB4010 0 A& 30.8%3 O-RING30.8*3 1
11 139QMB4011 e FILTER SCREEN COVER 1
JH Jes mn
139QMB4012 BEE AL GENERATOR 1
139QMB4013 7 FLY WHEEL COMP 1
- 1
| 3‘9QMB4O 14 =7 COIL COMP
13900 iB4015 AR FAN ASSY 1
' A
JT17 I
- ———-
#s XX B RXEW B| &%
Part No Chinese Description Qty | Remark




&AIR VALVE ASSY

NO : 05

I [ 139QMBS001 | wo i g4 POSITION PIN8*14 2
2 [ 139QMB5002 | 4 GASKET
3| 139QMB5003 | g EXHAUST VALVE 1
4 | 139QMB5004 | s =1 INLET VALVE 1
5| 139QMBS005 | sgry CYLINDER HEAD 1
6 | 139QMB5006 | ggaa \16+32 BOLT M6*32 2
7 [ 139QMB5007 | ggae Miokeo BOLT M6*62 2
8 [ 139QMB5008 | 44 pu GASKET 1
9 | 139QMB5009 | g 42 BOARD 1
: 10 [ 139QMB5010 | zumg 7%, O-RING27*2 1
Il 139QMBSO1T | sy e e PIPE INLET 1
12 [ 139QMB5012 | 4 g HOOP 1
13 [139QMBI13 | = sp e ROCKER ARM SEAT 1
14 [139QMBILG | ), o SPARK PLUG 1
15 [ 139QMBS0IS | k= rqpest VALVE CLIP 4
16 | 139QMBS016 | =z | SPRING UPPER SEAT 2
17| 139QMB5017 | s jpg 24 ' INNER VALVE SPRING 2
18 [139QMBS0I8 | =i st ausg J]i)_bil.{ VALVE SPRING 2
19 | 139QMB5019 | = B | | SF2NG SEAT 2
20 | 139QMBS020 | =13ty 2¢ OIL SEAL VALVE 2
21 139QMB5021 CAM ASSY 1

ok E o




E6 MBE , k% CYLINDER HEAD L] A B RIEH
AAD LTAN € AVED Part No Chinese Description
139QMB6001 | seser o) 2 CYLINDER HEAD COVER
/_bﬁ]:?km
[39QMB6002 | g7y s 4z TIE—IN
139QMB6003 | | =msisn | GASKET
[39QMB6004 | g7y s g BOARD
139QMB6005 B4 5,% CABLE CLIP
139QMB6006 | 2 = 2 4n PAN COVER ASSY
139QMB6007 | sy spie FENDER
139QMB6008 | & 4 BRACKET
1390 MBEQ09 FRE UP COVER
139CMEBeII0 | TR DOWN COVER
139QMB6()1] %:éﬁ‘"ﬁ GASKET , COVER
12 [139QMB6012 | g s BREATHER PIPE 1




E7T EHh#BEZS, B3 £ A LEFT
START

COVER&
NO : 7

WHEE L ASSY

Fs #= L HENEW BE| &%
No Part No Chinese Description Qty | Remark
T | 139QMB7001 | 4 pgpmsse | LEFT COVER 1
2 | I39QMB7002 | syz24esk | CLIP, BRAKE TIGHTWIRE | |
5[ 139QMB7003 | g PIPE CLIP 1
4 [ 139QMB7004 | 4 GASKET 1
| 5 [139QMB7005 | wiymugerq | POSITION PINS*14 2
P T 139QMB7006 s | STARTING SHAFTASSY |1
7 [ 139QMB7007 | g mugtesg | RATCHET ASSY 1
8 [ 135QMBT008 | m o SPRING 1
9 [ 1390MB7009 | ooy i START POLE ASSY 1
10 [139QMBTC10 | 45 s BREATHER PIPE 1
T [139QMBT01T | 4 o, WASHE RTHRUST 10 1




ES £z 3% B TRANSMISSION COMP F& #H5 H X & HX TR HE| &%

No Part No Chinese Description Qty | Remark
NO - 8 1 139QMB8001 MEZhET A58 PLATE SUB ASSY DRIVE 1
A
2 139QMB8&002 1T R BELT TRANSMISSION 1
3 139QMB8003 EERER DRIVING WHEEL 1
[




E9 51 Z1 % 8 REAR TRANSMISSION
NO :9

COMP

5

PXAEH

ES AN

kg B2

#x

==}
No Part No Chinese Description Qty | Remark
1 139QMBI001 | e gnse g GEAR COVER ASSY 1
2 | 139QMBY002 | spx4 74394 | OIL SEAL 1
3 139QMB9003 B 6004 BEARING6004 1
4 139QMB9004 B 6201 BEARING6201 2
5 139QMB9005 1 GASKET 1
' 6 139QMB9006 | =g s | (g | POSITION PIN10720 2
| 7 | 139QMB9007 KO H 8 LAST GEAR 1
=1 A
8 139QMB9008 s CIRCLIP 1
[ | 129QMB9009 4 L SHAFT FINAL 1
10 [139QMBIII0 | g pespsgss | SHAFT JOIN I
|_ - =]

139QNMBYCI! ib-‘?i’fﬁ

DRIVING SHAFT

12 [139QMBI0IZ |\ gy |1 3% 3 | O-RINGIL.3%1.3 2
13 | 139QMB9013 %IJH;_&_%?‘ / | BRAKE CAM 1
7\

14 | 139QMBI0L4 | zqis 4 i B JiRAKE ARM 1

R







